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HOMELITE CHAIN SAW MODEL 700 D e

\ -
Combination Wrench
A-23131 22808
I\ &
e i %‘ . B Descrption o
1 A-51545 12" BAR —— extra hard¥i hard k.... 1 8 81089 NUT — 38-18 hexi. i &
A-51517 17" BAR— extrg#hard tip— hard l& 1 9 83018 WASHER — lock..... .2
A-51521 - 21" BAR -&n tip —har; Koo 1 10 81116 NUT — 34-24 flex-lock............ccvovviniiiiennins 1
A-51525 25" BAR a hard tip—nh Kol 1 1 B4010 WASHER — % flat.... 1
A-51539 30" B xtra hord tip rack...... 1 12 5516341 WASHER —thrust...............cii 1
ORE 62C 7 PITCH — CHIPPER CHAIN 13 A-56377 SPROCKET and DRUM (for %s pitch chain).... 1
& . ASISHE T — (yith Y. s o A-56019  SPROCKET and DRUM (for V2 pitch chain) . 1
A-51535 1 hikit)e 1 14 55664-S BEARING — needle (included in drum)...... 1 )
A-5|536V CHAIN — t)... 1 15 55661 RAICE —— TI0@IF. . iiviiiinn et iditannasiiaasissibunssini 1
A-51537 5" CHAIN — (wit kit)... 1 16 55660-1 WASHER — thrust ... .oooooooe 1 o
A-51540 30" CHAIN — (with kit)... 1 17 55123-A SPRING —clutch........ooooovviiiciciiciiii,. 2
3 56872 PLATE — guide bar, outer... 1 18 55076-1 SHOE =601, 4:5ccmviminipp ommismenseomimismmeys. |0
A-55668 COVER — drive case...........cooovevrvcciccs 1 19 55075-3 SPIDER—clibth vomiinnminsimaraiminmeingias ] ;
Includes 20 55225-1 T T T T -
4 81123 NUT —hex lock......c..ooovciiviiiiiiciiiiiiie 1 21 56101-A COVER—clutch.........ccccovviviiiiiniiiinceee 1
5 55613 PIN — guide bar adjusting...................... 1 22 56871 PLATE — guide bar, inner..........oo 1
-] BO&17 SCREW — %s-18 x 2 rd. hde..oooooooviiiene 1 23 55632 PLATE — spiked bumper.,..........n 1
7 * Caw b O TP | 24 B0O573 SCREW — %-20 x ¥ig hex. hd................... 2
*Not Sold Separately
2 Always furnish saw model and serial number when ordering parts
e et e T e e e R St e g S — e i C—— T




HOMELITE CHAIN SAW MODEL 700 D

17
To Governor 8
Arm o _-37
»
=, — 1o Governor
;fAdjusling Slide
L 2
Ir;al:.x ;‘:‘ Deuﬂp!r ‘E %ma |r;:|i:.x :“:‘ Description Ro:l:llrod

1 -80581 SCREW — %4-20 x 3% GBI i A 2 18 55680 SERLT T RO il 1o ol SRRV
2 80630 SCREW — 6-32 pan hd... . \ 2 19 55059 GASKET — adapter.............. e 1
3 55494 CAP — air ﬂmr.... Boeteners, 1 20 55019-3 ADAPTER — air cleaner.............occooovcii. 1

4 56876 AR FILTERE. N ........... 5 1 21 80624 SCREW —10-32 x 1 panhd.................ooe
5 A-56908 CAP eI 5o N sinsriessiie 1 22 80572 SCREW —10-32 x % panhd................ 2
23 72971-1 GASKET — air elboW.........convcvrcnicriiesne ¥
6 56865 1 24 > CARBURETOR. .ot ndmniaiinamm s 1
7 72173 C 1 25 81013 NUF == 4220 hoX i st iressanabmsssing 1 2
8 80572 v 1 26 83009 WASHER—lock., =rms iz i 2
9 A-55671 UEL TANK 1 27 55553 GASKET — carburetor.... 1
10 57041 GASKET (cemented to tank)...........cooo. 1 28 55932 ADAPTER — reed valve.. Al
56400 DECAL — "Homelite" (for fuel tank). ... 1 29 55941 REED i i s et ns e e |
55968-A DECAL — “Instructions” (for fuel tank)........ 1 30 55942 PLATE = Pead...c.cvvimiiiinsiionsosinibs svassss desisdeiis 4
57013 DECAL —"700 D" (for fuel tank)............. 1 31 80658 SCREW — 4-40 x %s pan hd.............. 8
1 A-56200 STRAINER — outlet, w/brass nail ... s 1 32 55946 GASKET — adapler-Spacer. .........oooocovonens 1
inclodes 33 55945 STUDTE s o e R e s =2
12 74374 FILTER —felt............ 1 a4 55034 L i i

13 56196 BUMPER — rubbier 2 reed a (;p | e L SRR Sy
14 55805 SLEEVE — flexible S e 35 80583 BEREY 002 Rt hid s R 3
15 55676 GASKET — outlet fitting.... e, Wl 36 55116 GASKET —reed valve adapter................ 1
16 55572-A FITTING — outlet... .. ... sl 1 37 F55642 ROD — governor.... ... . R T
17 55677 VALVE — shut-off. 1 38 155529 SPRING: ... ooiocie e A s 1

*For Brown Carburetor, See Figure 3; For Tillotson Carburetor, See Figure 4.
TAssemble governor rod through bottom rear hole on Model 700 D.
{Hook governor spring through forward hole of stop lever.

Always furnish saw model and serial number when ordering parts.
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HOMELITE CHAIN SAW MODEL 700 D

Index Part No.

No. No. Descriplion L A No. Description Required
A-56505-A  CARBURETOR — Brows \v ; % 23 77371-A COVER —main  diaphragm................ 1
Includes % 24 77405 SPRING — flapper valve tension.............. 2
1 74980 SHUTTER — thr R ] ; 1 25 *77305 - GASKET—pump body.........oooovvvviiiiins 1
2 77044 SCREW — shutter, 4-40 x Y& rN / 2 26 *77304 - DIAPHRAGM —pump..................... 1
3 *77306 SCREWS-wifg) . _ ‘ D, 1 27 A-77374 BODY — fuel pump....ooooooiio 1
4 *77307 GAS plug screw....| Ay o AT 28 77160 SCREW — body, 6-32 x % fiL hd... ... 4
5 *77308 FILTER— f&lt ... .. b e S 1 29 77320 SCREW — fuel connection. ... ... 1
6 77N7 1 30 *74997 GASKET—fibre ... |
7 *74981 1 N 77318 TURRET — fuel inlet connection ... . 1
48 *77041 @ 1 32 *77319 GASKET — inlet connection.... .. isiveinz o]
9 A-7725 SHAFT 1 a3 77376 SCREEN — fuel inlet ... ... .. ... & wil
10 74991 SHUTTER — & W 1 34 A-77322 SHAFT & LEVER —choke ... ... ... 1
11 *A-77326 PIN—fulcrum..................ccoooceiiiiiiii 1 35 *74977 PLUG — Welch (large)... ..o 1
12 *77381 CUP — restriction (main channel) . ... 1 36 *77007 RING —vsquaresiiinciiimimaibmmm . 2
13 77010 SPRING —idle speed screw... ... . 1 37 *77006 WASHER — adjustment packing................ 2
14 77040 SCREW — idle speed, 6-32 x % rd. hd. .. 1 38 *77005 SPRING — adjustment compression........... = 2
15 *77015 SPRING — diaphragm lever tension ... 1 39 77004 CLIP — spring retaining.................... 2
16 *77016 LEVER — diaphragm..................... ... 1 40 *A-77328 SCREW — main adjusting, w/77004 clip.. 1
17 ¥77346 GASKET — cOpper......c.ivoimmemimsivsisinnns 1 41 *A-77251 SCREW —idle adjusting, w/77004 clip.... 1
18 *A-77327 NEEDLE & SEAT — inlet w/gasket. .. ... 1 42 *77042 SCREW —idle stop............ccooovn.. 1
19 77017 SPRING — choke friction............._ . 1 43 77247 LEVER — throttle stop.... 1
20 77018 PIN — choke friction................... .. ... 1 44 *77313 SPRING — throttle friction ... 1
2 *77368 GASKET — main diaphragm.... ... 1 45 *77336 GASKET SET (BGS-152)........... w3
22 *A-77370 DIAPHRAGM —main._............. PRI | 46 77337 REPAIR PARTS KIT (BRK-155) .. . . ... .. 1

*Included in Repair Parts Kit

4 Always furnish saw model and serial number when ordering parts




HOMELITE CHAIN SAW MODEL 700 D

I';'d:_* ;:“ Description A—QT\G“’:" ::;'
A-56066 CARBURETOR — Tillotson.. ... ©. Q 17 *55747
Includes 18 *55759
1 *80012 SCREW — mm@% .......... % 19 *A.55762
2 73272 SHUTTER — throMle.... 4 oo 1 20 30818
3 73086 CLIP — thro mﬂ\ 1 21 55763
4 83000 WASHER, #8o, N 22 71505
5 73088 897 x %« flat 1 23 73067
6 *71521 S —%4-36 x Ya 1 24 A-55766
7 *83008 ER — lock #4 1 25 A-75624
8 A-75528 and ROL throttle.. 1 26 55754
9 72812 SHIN shaﬁ s 27 *A-55760
10 ‘A-?SS?N SCREW ad[usl (hi speedl - 28 5549
Includes ;; ‘i:::;
55764 “"O" — ring.. Lo o et
11 *80012 SCREW — :hoke shuﬂer {same as No ”._ 1 32 *55314
12 73263 =  SHUTTER — choke... 1 35 skxas
13 *A-75530 SCREW — idle ad]u;f (Io speed] 1 34 55751
Includes 35 55750
55764 “0" — ring.. 1 36 55756
14 *28064 SPRING — idle si'ep screw.. s 4 37 73264
15 *71509 SCREW — idle stop (speed confroll ......... 1 38 71494
16 *A-55761 INLET NEEDLE and SEAT... ... 1 39 56175
Includes 40 75623
55344 GASKET — inlet seat.................... 1 41 *55836

Description

Required

*Includsd in Repair Parts Kit (RK-357)

_ SHAFT — throttle, wfsfop Iever

LEVER — inlet control................ccoccoooiiinnnns
SPRING — control lever.........................
SCREW — pinion.....ccc.oovvvviimrmimnsiiininnionns

PLUG.. i

PLUG — main nczzle chcnuel
PLUG — drain...

LEVER —choke

GASKET — main dluphrogm....,,......,...,...__
DIAPHRAGM — main..........ccccovniiiiiinn
COVYER — main diaphragm..................
GASKET — pump diaphragm................
DIAPHRAGM — pump.........
BODY —pump............
SCREW and WASHER...
SCREEN — fuel strainer....
GASKET — pump cover
COVER — pump.......
SCREW — relaming
SPRING — choke frlr.ﬂon pin..,..
PIN — choke friction.............cccocciiiiinine
SPRING — throttle friction.......
REPAIR PARTS KIT (RK-357).....°
GASKET. SET {G8-122)....cciitiuimnnimmsivns

Always furnish saw model and serial number when ordering parts.
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HOMELITE CHAIN SAW MODEL 700 D

- FIGURE 5 — STARTER, Hb@i, GRIP BRICATOR PARTS
P

l';,f:_x n::" Description \ 2 o.x :“::I Description Ra:\‘l’l-rad
1 A-57043 HANDLE — wrap-around (700 20 71764 BUTTON —plunger.........cccccovnvnainie. |
et 21 A-56630 ROD — HhroHle:.....coctocoovociiioriscivsiinnniesionns 1
80308 SCREW — ¥6-18 x Includes
2 A-56217 BRACE....oii ¥ P 55045-A SPRING —throttle rod.. .........ccocoviien. 1
elidis 22 AA-55207  TRIGGER—throte........ooocomoririroriciins 1
*80578 SCREW &¢ x %6 pan h Jo 23 A-55631 (o e S R O I |
*81109 NUT —A0-32%fex Lock. NNt . 1 Includes
3 A-57037 HANDLE @ur (700 1 AA-55282 EOCK —lirotla o e 1
] 3 Includes
4 A-56216 BR 4 e e 24 72970 SPRING —thratle lock......c.ivieiizininise. 1
n \iiles O 25 80560 SCREW — 8-32 x V2 pan hd. 4
*80578 V CREW % s pan e B 1 26 80581 SCREW — 4 -20 x % hex hd... 2
*81109 NUT —10-3R8% 10k, 1 27 55614 CLAMP —handle bar............ 1
5 80087 SCREW — %s-18 x 14 hex hd s 2 28 55685 CUSHION —rubber................ i il
6 83003 WASHER — i locke... i o] 29 80625 SCREW —10-32 x Y2 panhd........oocoine. 2
7 P P s T o (RS S T = 30 5551241 SHIELD — carburetor.............cccccoiiinnnenns 1
Includes 29187 PLUG ==lotion: - nt et )
8 72280 GASKET...... 1 31 55681 AV E o o PO S, e |
9 AA-55259-A FINDER —oil.. i 1 32 71588 SHIM — plastic...........ocoo . As reg'd.
10 55133-A SI.EEVE——ﬂembIe o-i o oo o b L o MR 33 55597-2 " PULLEY... e S |
1 55110 GASKET.. s 34 83004 WASHER — lock 6. e
12 SS109A  FITTING —check valve.. . 35 80475 SCREW — 632 x %% Al hd....oo. 4
:i i:'j::-n :‘:;ILN{? e . : 36 55898 ROPE — starting 1
15 55107 e e e 1 37 AA-73234-4 COVER—starting pulley..... T L
16 A-55628 o e R IR | o 1 57014 DECAL — “Homelite 700 D" (pulley cover) 1
17 71762 SPRING ) . 1 38 55937 GRIP — starting... & 1
18 A-74406 TUBE — plunger.........ooocoovoeovorcerreee 1 39 A-56081 INSERT — grip lwa’screwsl 1
Includes Includes
19 74388 HO" ring .o 1 40 80619 DEREN s b s i s ettt 2

*Supplied with A-56216 or A-56217 brace.

6 Always furnish saw model and serial number when ordering parts.



HOMELITE CHAIN SAW MODEL 700 D

32 3
P %R 3

T
| [ _
| n

12

FIGURE 6 @DRIVEQD AIR SHROUD
.

& Q

il - = o
1 80560 SCREW — 8-32 x Va%aaphd. .\, . - 18 55652 WASHER — thrust ... B 2
2 56968 CAP — cylindepshield . 19 A-56899 BALL DRIVE................_...___. 1

57029 DECAL —-mo%' Includes

3 32814 PLUG — ftMton. ... 20 71563-C PLATE —ball drive ... 1
4 56967 -1 SHIEL %der._......_.. 21 30355-1 7 B P N . 3
5 80513 SCR “32 x V2 pon h 22 74221 RACE — inner ... ..o 2
6 80577 8-32 x hd... fecs <23 80464 SCREW — 5-40 x %6 flat hd...... ... 3
7 A-56063 UD — ¢ ot ... . 24 71570-8 RETAINER — ball.......... 1
8 83074 VJ\SHER— 0 tersunk 4 7 25 56896 PN R T 11T KNSV . .8 DU |
9 80173 CREW — 14-20M % fiat hd.. . 26 A-57098 HUB— rateRet..oonsmmmioiiiga 1

10 A-56088 SCREEN and BRACKET................. ... Includes
Includes 27 57065 PIN—spiral.......... S W SO
*A-56085 BRACKET and BUSHING ..o ! 28 72295-A SCREW — ratchet hub... .. ... 1
Includes AA-72306-1  RATCHET and BEARING..... .. ... 1

| ::: ::-A o :gsmNG.._l ........................................... : s

] 21+ | PR e SRR T et et
= "yl e 29 AA-73549 RATCHET ... ... ... 1
13 80572 SCREW — 10-32 x % (through bracket)...... 1 Wiglidls

14 80579 SCREW —10-32 x % pan O 3 30 73525 WASHER — formica.................. 1
15 81110 NUT — %46-20 hex-jam ... ... 1 3 71597 SEAL—garlock........c..oooooiiiiiiii 2
16 83019 WASHER — lock, 6. 1 32 71596 BEARING —needle ... 2
17 84055 WASHER — flat aluminum, 746 . ... ... .. 1 33 71595 WHCK mm Falticscsiisiniisniniaise Lo 1

*Assemble to screen with 85073 rivet

Always furnish saw model and serial number when ordering parts

L |



HOMELITE CHAIN SAW MODEL 700 D

Seal Assembly Tool
22830-A

'\
A-22560™5 | “2283|
Retor Puller Bearing Assembly Tool
FIGURE 7 — @%ﬂ AN\GO ERNOR PARTS
"No o Dexen \ réd g No. LRI Required
1 56029 LEAD — high 1en510 . v 21 55982 MUT — terminal .. vl 1
2 60929 GROMMET... \ ...... 2 2 55983 WASHER — terminal........... 1
3 56028 LEAD—g&: i 1) 23 55978 GASKET — dust cover. 1
4 A-55877 SWITCH I8 N N 1 24 55979 N ER = sl v i sos Gl sas yrscis sy ol 1
5 55879 PLAT %ﬁ“ i 25 —~ 55980 CLAMP — dust cover...... N ST 1
] A-55373 TER — "Sparky" (cover & spring)...... 1 26 55985 SCREW —B8-32 x 3 fil. hd..... ... 1
7 71530-5 1 27 83060 WASHER — lock......... 2
8 25038 ET (in 1 28 84048 WASHER — flat.. . 2
9 75078 Y — rotor: 1 29 A-55971 POINTS (set) 1
10 55049 GASKET — ba 1 30 55984 WICK —felt ... .. ; i 1
11 A-56180-A  BACK PLATE (with pivot post)... ... .. .. 1 3 55987 CONDENSER [wnh termlnul} ....................... 1
Includes a2 55988 S REW el onie o ek ios sl Aan vty 1
12 71597 SEAL — garlock.. . i s 33 56111 ROTOR . ! 1
13 55204 BEARING — needle.. e g, T o 1 34 55977 SCREW — colt ground 0 1
14 *A-56150 GOVERNOR iindiiniisansiviiin 1 35 55986 COIL (with 1erm|nals]..... L — 1
15 80629 SCREW — B-32 x s pan hd... 2 36 56027 SLEEVE —insulating,.............. ... 1
16  **A-55645 PLATE — governor adjusting ... 1 37 B0&60 SCREW —10-24 x % fil. hd.......... 2
17 80605 SCREW — 6-32 x % pan hd.. 2 38 83046 WASHER — #10 lock.............. 3
18 BOS76 SCREW — 10-32 x % pan hd [ 39 BOS595 SCREW —10-24 x Vg, fil. hd..............o 1
19 55989 WASHER — sealing, felt ... ; 1 40 80598 SCREW —6-32 x e flathdi...........oooo. 2
20 55969 BOX — breaker, w/core................... 1 41 55595-1 CLAMP A& ... 1ot b iaiiseenresssnmmmmessstrasmetdiing:. =11
*Does not include governor rod; see Figure 2.
**Does not include tension spring; see Figure 2.
8 Always furnish saw model and serial number when ordering parts




Needle Bearing Assy Tool
23234

HOMELITE CHAIN SAW MODEL 700 D

1/8" Allen Key
22220
FIG
O\Q
l';::.x ':\l:r.' Deiciption ‘ quired
1 80625 1
2 55506-A 1
3 A-56613-A 1
4 80583 1
5 56834-1 - 1
6 81065-2 4
7 83009 4
8 56864 1
9 56707 5 1
10 A-55625 LINE — chain oil........... ]
11 A-57097 CRANKCASE w/pivot pin. . ... . . 1
Includes

12 56470 STUD == CYINERY, .. .o s nmiyssinarssmnn iusts 4
13 55623 STUD —guide bar...............oooi 2
14 A-55621 COVER —oil reservoir.........ccccoooovniie 1
55833 GASKET — reservoir cover...................... 1

80622 SCREW — self-tapping................... 9

I%
\Q

ixture

ambiing

Jockscrew
A-23137

l',',"i‘;" :‘:'_1 Description Re:':i'ud
55372 e A WAL R S el 1
15 A-55824 VALVE —chockctisimiibimmmndnitasss il
16 55048-A GASKET — crankcase sealing.................... 1
17 56109 RING — 300D ... e rssm s diesmnssssssmpsmnsssnsmss. (10
18 56097-5 BEARING — main.........ccocoiviiiiiiiiiiiiiiiiiiins 1
19 83061 WASHER — lock, special thin...................... 2
20 19238-A SCREW — main bearing retaining.............. 2
21 56098-C CRANKSHART. o vttt st 1
22 55291 RING =—TRIEIOI. v voeooos srrstnc v e S IR S D
23 A-57070 PISTON and PIN: c vt s asnnmn: ol
Includes
24 55095 RING — piston pin retaining............... 2
25 AA-55195 CONNECTING |RODIZENE s e 1
Includes
26 © 55196 BEARING — piston pin.........oovviicias 1
27 80541 SCREW —B8-32 x Va2 allencap................. 2
28 AA-55280 ROLEERS (satiaf:27) sl N

Always furnish saw model and serial number when ordering parts




HOMELITE CHAIN SAW MODEL 700 D

Index

= Dm-'%‘(\i A~ T F ——

Ne.
Required

No.
1 A-56485 BOW GUIDE— 16 i O 1 10 A-51850 BOW CHAIN—168", #62C ..o
2 55952 GUARD.... 4 .{ 0\ ----- ! 1o 8am2 NUT — 5624 heX........ccoooooooos 2
= 80333 DIERENY 20x Yah N 2 A-55668-1 COVER —drive case ..., 1
4 83009 WA T ] R, S
Includes
5 81013 @— V-20 2
12 80617 SCREW — %6-18 x 2" rd.hd.......ccoooo... 1
6 80546 REW — %4s Ve Woiihd......ciiemsennss 2 .
13 o COVER I gl e T, e lom W V]
7 *75729 S A LR e e
8 *75728 e e 14 81123 NUT — #6-18 hex lock................ooccoccoonics 1
9 180606 SCREW — %4-24 x 1% hex hd............... 2 15 55613 PIN—adijusting...............ocoooooci.

*Optional Equipment — 1 or 2 per bow
**Not sold separately

tUse when bow has two spurs and two spacers

Always furnish saw model and serial number when ordering parts




HOMELITE

Authorized Sales and Service Branches

Homelite sales and service factory branches are located throughout the country. Field representatives
and factory-trained servicemen are always available, ready and able to keep your Homglites running
in top performance at all times. See the “Yellow Pages” for the address and phone numbe?\ our nearest

Homelite Branch office.

California
Alhambra (Los Angeles area)
Fresno
Sacramento
5. San Francisco

Colorade
Denver
Connecticut
Byram
Hartford
Florida
Jacksonville
Miami
Georgia
Atlanta
Ilinois
Bloomington
Springfield

Stone Park (Chicago area)

Indiana
Indianapolis

Lovisiana
Bossier City
Metairie

Maine
Orone & %
Maryland
Bolti
Massac
oston reo
higa
etroit
Grand Rapids
Minnesota
St. Paul

Missouri
Kansas City
5t. Louis

Nebraska
Omaha

New York
Buffal
Latham

Rochester
Syracuse
Nort a

New Jersey 6
Morth Arlington
Woodbridge

any area) Q

I&

lahoma City
on

\ Portland

Pennsylvania
Altoona
Erie
Harrisburg
Hazleton
Malvern
Philadelphia
Pittsburgh

Tennessee
Knoxville
Memphis

O
o

ex
Dallas
Lufkij

Utah @
@h Salt Lake
Vg
6 Arlington

O

Richmond
Roancke

Washingten
Seattle
Spokane

West Virginia
Charleston
Clarksburg

Wisconsin
Milwaukee

DOMINION OF CANADA
TERRY MACHINERY CO., LTD.

Quebec
Montreal
Quebec City

Alberta
Edmonton

British Columbia
Vancouver

New Brunswick
Mencton

Ontario
Ottawa
Toronto




You’'ll
SPEED WORK
and make

MORE MONEY
with...
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' Part No. 23457
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HOMELITE

SELF-PRIMING PUMPS

HOMELITE
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ERFb E-MAN CHAIN SAWS

o

-& HOMELITE

ONE-MAN CONCRETE VIBRATORS

HOM ELITE — BOSCH (Germany)

ELECTRIC BUILDER’S HAMMERS

_All Powered By Famous HOMELITE Engines

Homelite’s two-cycle gasoline engines are the most efficient and dependable units of
their kind ever built. Their two-cycle design, developed to perfection by Homelite
engineers over the past 35 years, gives maximum power for the least weight because
power is produced at every piston down stroke. As an added advantage, this design
requires fewer moving parts which means greater dependability and lower maintenance
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PORT CHESTER, N. Y.



